
SPARE PARTS - GTB31
VALID FOR GRINDERS
GTB31 A12 DW
GTB31 A85 DW	



No. DESCRIPTION Spare kit. Order no. Qty.

1 Nipple R ½ M32x1,5 CAP REAR B0-01 1

2 Valve

VALVE KIT B0-02

1

3 Valve pin 1

4 O-ring 4x1,8 1

5 Valve pin bushing 1

6 Valve throttle pin 3 1

7 Valve throttle 1

8 Safety switch 1

9 Safety switch spring 1

10 Safety switch pin 2,5 1

11 Screw M6x16 157-13-001 4

12 Washer M6 103-13-014 7

13 M3 angle handle 125-05-001 1

14 Governor cup 124-05-003 1

15 M3 angle housing 125-05-002 1

16 Support handle SUPPORT HANDLE B0-03 1

17 Internal Housing M3 525-01-005 1

18 Turbine wheel set TURBINE WHEEL SET T0-03 1

19 Disk lock kit DISK LOCK KIT B0-04 1

20 Governor screw

GOVERNOR
T0-04

T0
-0

4-
01

 fo
r

 G
TB

31
 A

12
 D

W
 G

TB
31

 A
85

 D
W

1

21 Governor bushing 1

22 Governor spring 1

23 Governor wiper 1

24 Governor laver 3

25 Governor  switch pin 3

26 Governor  chaplet 1

27 Bearing 609 ZZ 103-13-005 4

28 End plate rear 525-01-003 1

29 Air router 525-01-010 1

30 Parallel key 525-01-008 2

31 Shaft 525-01-001 1

32 Lateral plate front 525-01-006 1

33 End plate front 525-01-004 1

34 Distance 525-01-011 1

35 Nut 525-01-009 1

36
Gear 1 / GTB31 A12 DW
Gear 1 / GTB31 A85 DW

190-12-010
190-12-009 1

37 Screw M5x8 195-11-002 1

38 Bearing 608 ZZ 103-13-007 1

39 Nut KM1B 103-13-016 2

40 Washer MB1 103-13-009 1

41
Gear 2 / GTB31 A12 DW
Gear 2 / GTB31 A85 DW

190-12-006
190-12-011

1

42 Distant ring gear2 193-11-008 1

43 Bearing 6304 103-13-010 1

44 Labyrinth seal U 52 LABYRINTH 
SEAL

B0-05
1

45 Labyrinth seal V 52 1

46 Key DIN 6885A 4x4x8 103-13-011 1

47 Axle 193-11-006 1

48 Angle head screw ring 193-11-007 1

49
Guard 125
Guard 180

123-07-001
123-07-002

1

50 Screw M6x16 157-13-001 3

51 Disk washer 193-11-013 1

52 Disk nut M14 193-11-014 1

53 Safety washer 195-11-001 1

54 Screw M6x20 195-11-003 1




